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GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |___PowerAbs | ALimit | Rangelow | RangeUp | RBW 1 Frequenc |___PowerAbs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz 733.14093 MHz -36,70 dem -23.70 d8 30.000 MHz 1.000 GHz 1.000 MHz B876.14443 MHz -36,48 dem -23.48 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.81227 GHz ~38.10 dBm -25.10 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.08636 GHz ~38.03 dBm -25.03 d8
1.915 GH2 3.000 GHz 1.000 MHz 2.29287 GHz -35.81 dem -22.81 d8 1.915 GH2 3.000 GHz 1.000 MHz 2.91613 GHz -36.08 dem 3.08 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.44032 GHz -32,11 dém -19.11d8 3.000 GHz 7.000 GHz 1.000 MHz 6.88176 GHz 1 dem -19.11d8
7.000 GHz 13.600 GHz 1.000 MHz 12.37272 GHz -31.42 dem -18.42 d8 7.000 GHz 13.600 GHz 1.000 MHz 13.14864 GHz -32.46 dm -19.46 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.30954 GHz -29.20 dBm -16.20 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.33900 GHz -28.98 dBm -15.98 dB
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Spectrum
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Rangelow | RangeUp | RBW 1 | __PoweraAbs | ALimit | Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz -37.09 dem -24.09 d8 30.000 MHz 1.000 MHz 818.94303 MHz -36,60 dem -23.60 d8
1.000 GHz 1.845 Gl 1.000 MHz ~38.18 dBm -25.18 d8 1.000 GHz 1.000 MHz 1.59268 GHz -38.32 dBm -25.32 d8
1.915 GHz 3.000 GI 1.000 MHz 2.61101 GHz -35.10 dém -22.10 d8 1.915 GHz 1.000 MHz 2.50781 GHz -35,95 dem 2,95 de
3.000 GHz 7.000 GHz 1.000 MHz 6.58330 GHz -31.00 dBm -18.00 d8 3.000 GHz 1.000 MHz 5.51244 GHz -31.67 dbm -18.67 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.41373 GHz -32.45 dem -19.45 d8 7.000 GHz 1.000 MHz 12.55185 GHz -32.40 dem -19.40 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.18069 GHz -28.51 dBm -15.51 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.87011 GHz -28.54 dem -15.54 dB
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Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelovw | RangeUp | RBW 1 | Powerabs | ALimit | Rangelovw | RangeUp | RBW 1 | __PoweraAbs | ALimit |
30.000 MHz 1.000 MHz -36,62 dem -23.62 d8 30.000 MHz 1.000 GHz 1.000 MHz 345.81959 MHz -36.54 dem -23.54 d8
1.000 GHz 1.000 MHz -37.73 dem -24.73 d8 1.000 GHz 1.845 GH: 1.000 MHz 1.28990 GHz -37.98 dBm -24,98 de
1.915 GHz 1.000 MHz 2.46320 GHz -22.65 d8 1.915 GHz 3.000 GH: 1.000 MHz 2.81822 GHz -36.31 dem -23.31 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.53831 GHz -19.21 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.40982 GHz -32,32 dbm -19.32d8
7.000 GHz 13.600 GHz 1.000 MHz 12.28127 GHz -31.84 dm -18.84 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.96402 GHz -32.34 dem -19.34 d8
13.600 GHz 19.100 GHz 1.000 MHz 15.88096 GHz -28.33 dim -15,33 dB 13.600 GHz 19.100 GHz 1.000 MHz 15.89196 GHz -28.31 dBm -15,31 dB
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=auanas. FCC RF Test Report

Report No. : FG611504-06A

Frequency Stability|
Test Conditions | Middle Channel G(SGMSBJ;’ (Elfgé"'gggs 8 2!';:::11
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0490 0.0036
40 Normal Voltage 0.0454 0.0012
30 Normal Voltage 0.0538 0.0442
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0036 0.0036
0 Normal Voltage 0.0502 0.0060
10 Normal Voltage 0.0442 0.0359 PASS
-20 Normal Voltage 0.0407 0.0072
-30 Normal Voltage 0.0155 0.0024
20 Maximum Voltage 0.0502 0.0108
20 Normal Voltage 0.0454 0.0096
20 Battery End Point 0.0490 0.0036
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Report No. : FG611504-06A

Test Conditions | Middle Channel Gs(gngl?nc;o (Egg'é”l?:sos 8 N';':‘;';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0298 0.0021
40 Normal Voltage 0.0005 0.0005
30 Normal Voltage 0.0255 0.0202
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0266 0.0011
0 Normal Voltage 0.0037 0.0027
10 Normal Voltage 0.0255 0.0165 PASS
-20 Normal Voltage 0.0043 0.0032
-30 Normal Voltage 0.0218 0.0048
20 Maximum Voltage 0.0207 0.0021
20 Normal Voltage 0.0191 0.0037
20 Battery End Point 0.0202 0.0011
Note:
1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. :

FG611504-06A

A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V(dB) | WCDMA Band li(dB) | WCDMA Band IV(dB) | Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.19 3.13 2.38
Middle CH 3.19 3.19 2.75 PASS
Highest CH 3.10 3.07 2.43
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number : A18 of A34
TEL : 86-755-8637-9589 Report Issued Date : Jul. 12,2016
FAX: 86-755-8637-9595 Report Version : Rev. 01

FCC ID : LBARJE180LW

Report Template No.: BU5-FG22/24/27 Version 1.1
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Report No. : FG611504-06A

WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)
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Trace 1 [ 23.50 dm  27.10 dBm 3.51d8 1.68 dB 2.67 dB 3.19 dB 3.39 dB Trace 1 [ 22.77 dem  26.30 dBm 3.52 d8 1.66 dB 2.70 B 3.13 dB 3.39 dB
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WCDMA Band IV (RMC 12.2Kbps)
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26dB Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band li(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.70 4.71 4.77
Middle CH 4.70 4.70 4.72
Highest CH 4.70 4.69 4.77
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SPORTON LAB.
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Report No. : FG611504-06A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum i Spectrum 2
Ref Level 30,00 GBm  Offset 14.50 d w RBW 100 kHz Ref Level 30.00 GBm  Offset 15.00 di w RBW 100 kHz
SWT 16 ps @ VBW 300 kHz Mode Auto FFT 30 d8  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 825.531 MHz 19.98 dBm nd8 down 4.695 MHz M 1 1.851531 GHz ndB down 4.705 MHz
TL 1 824.052 MHz -6.03 dBm nds 26.00 d8 T1 1 1,850052 GHz nds 26.00 d8
T2 1 826.748 MHz -5.96 dBm Q factor 175.8 T2 1 1.854758 GHz Q factor 393.5
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 835.531 MHz 19.90 dBm nd8 down 4.695 MHz ML 1 1.879131 GHz ndB down 4.695 MHz
T1 1 834.052 MHz -5.84 d8m nds 26.00 d8 T1 1 1.877642 GHz nds 26.00 d8
T2 1 836.748 MHz -6.33 dBm Q factor 178.0 T2 1 1.882338 GHz -5.42 dBm Q factor 400.2
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 845.731 MHz 20.16 dBm nd8 down 4.695 MHz ML 1 1.906731 GHz 19.64 dBm ndB down 4.685 MHz
TL 1 844.252 MHz -5.78 dBm nds 26.00 d8 TL 1 1.505242 GHz nds 26.00 d8
T2 1 848.948 MHz -5.88 dBm Q factor 180.1 T2 1 1.909928 GHz Q factor 407.0
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WCDMA Band IV (RMC 12.2Kbps)
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[@ 1Pk Max
MI[1] 19.33 dBm|
5 1.71153100 GHz,
0 pr—— AT ADGB A 26.00 dB|
hakd Bw 4.765000000 MHZ|
u 7 Q factor \ 359.2
0 4 .
7 ¥
¥ Y
-10d .
. \
-30 d
-40
50
60 d
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | __Function | Function Result |
ML 1 1711531 GHz 19.33 dém ndé down 4.765 MHz
T1 1 1710012 GHz -6.97 d8m nds 26.00 d8
T2 1 1.714778 GHz -6.52 dBm Q factor 359.2
Y
L JL J Qi we

Date: 17.JUN.2016 00:22:42

Middle Channel

rum 1%
Ref Level 30.00 GBm _ Offset 15.00 B w RBW 100 kHz
lo At 30d8  SWT 19 ps @ VBW 300 kHz _Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 1731731 GHz 19.06 dém ndé down 4.715 MHz
T1 1 1730242 GHz -6.73 dBm nds 26.00 d8
T2 1 1734958 GHz -6.54 dBm Q factor 367.3
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Spectrum |
Ref Level 30.00 GBm  Offset 15.00 0 w RBW 100 kHz
lo_att 30d8  SWT 19 ps @ VBW 300 kHz _Mode Auto FFT
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M1 1 1751731 GHz 19.35 dém ndé down 4.765 MHz
T1 1 1750212 GHz -6.87 dBm nds 26.00 d8
T2 1 1754978 GHz -7.06 dem Q factor 57.6
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Occupied Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band li(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.11 4.11 413
Middle CH 412 4.11 412
Highest CH 4.11 4.11 4.13
SPORTON INTERNATIONAL (SHENZHEN) INC. Page Number 1 A24 of A34
TEL : 86-755-8637-9589 Report Issued Date : Jul. 12,2016
FAX: 86-755-8637-9595 Report Version : Rev. 01

FCC ID : LBARJE180LW

Report Template No.: BU5-FG22/24/27 Version 1.1




e % FCC RF Test Report

SPORTON LAB.

Report No. : FG611504-06A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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-10d -10 di
r 7
v r
20 d 20 di —
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3048 —= = 30 e
! A
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CF 826.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 825.531 MHz 20.02 dém M 1.851531 GHz 19.15 dBm
T1 1 824.35205 MHz 10.49 d8m Occ Bw 4.105894106 MHz T1 1 1.850352 GHz 9.76 d8m Occ Bw 4.105894106 MHz
T2 1 828.45794 MHz 11.02 dBm T2 1 1.8544579 GHz 10.24 dBm
i b §
L JU J L ), § J Qs we

Date: 17.JUN.2016 00:04:10

Middle Channel

Middle Channel

=)

Spectrum

Ref Level 30.00 dm  Offset 14.50 dB  RBW 100 k

Spe

Ref Level 30.00 dbm  Offset 15.00 dE  RBW 100 kHz

(=)

ctrum

30d8  SWT 18 ps @ VBW 300 kHz Mode Auto FFT

Date: 17.JUN.2016 00:35:58

Att 30d8_ SWT 19 ps @ VBW 300 Mode Auto FFT
(@ 17k Max (@ 17k Max
MI[1] 20.15 dBm| MIr1] 19.46 dBm|
= 4 835.53100 MHz| P 1.87913100 GHz]
20 ATy W VY 4.115884116 MHz2 2 CRYL 4.105894106 MHZ|
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-10d -10 di
Y
20 d ,
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-40 di -40
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-60 d -60 d
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 835.531 MHz 20.15 dBm ML 1 1.879131 GHz 19.46 dBm
T1 1 834.34206 MHz 10.38 d8m Occ Bw 4.115884116 MHz T1 1 1.8779421 GHz 9.74 dém Occ Bw 4.105894106 MHz
T2 1 838.45794 MHz 10.70 dBm T2 1 1.882048 GHz 9.94 dem
i i
L J J L Jj J Qe we
Date: 17.JUN.2016 00:35:30 Date: 17.JUN.2016 00.04:38
Spectrum a Spectrum k2
Ref Level 30.00 GBm  Offset 14.50 g RBW 100 kHz Ref Level 30.00 cBm  Offset 15.00 dé  RBW 100 kHz
Att 30d8_ SWT 19 ps @ VBW 300 kHz _Mode Auto FFT Att 30d8_ SWT 19 ps @ VBW 300 kHz _Mode Auto FFT
[0 17k Max (@ 17k Max
MI[1] 19.81 dBm| MIr1] 19.70 dBm|
M 847.17900 MHz| 1.90673100 GHz]
20 x & 20 X ~ 5
PR T OGeBM__ 4.105894106 MH2 e e A T 0EC R 4.105894106 MHZ|
10 5 10
B . E X
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-20d A o
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CF 846.6 MHz 1001 pts Span 10.0 MHz GF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML 1 847.179 MHz 19.81 dém M 1 1.906731 GHz 19.70 dem
T1 1 844.54206 MHz 10.41 d8m Occ Bw 4.105894106 MHz T1 1 1.9055321 GHz 9,95 dém Occ Bw 4.105894106 MHz
T2 1 848.64795 MHz 10.86 dBm T2 1 1.909638 GHz 9.31 dem
e
L ), § J L N J Qi we
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=auanas. FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Ref Level 30.00 dBm  Offset 1500 d2  RBW 100 khz
lo Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
[@ 1% Max

MI[1] 19.47 dBm|
1 1.71153100 GHz,
20

TR R 4.125874126 MHZ|
10 =
0 .
/ \
-10d \
I SRR R \
2048 __
-30 d
-40
50
60 d
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Function | Function Result |
M1 1 1711531 G
T1 1 17103321 Occ Bw 4.125874126 MHz
T2 1 1.7144579 G
Y
L JL J Qi we

Date: 17.JUN.2016 00:24:10

Middle Channel

rum

Ref Level 30.00 dbm  Offset 15.00 dB  RBW 100 kHz

o At 30d8_ SWT 10 s @ VBW 300 kHz _Mode Auto FFT
(@ 1Pk Max
Mi[1] 19.02 dbm)|
1 1.73317900 GHz,
20
PREUSW PSS WS W YT 4.115884116 MH2
10 7 \
0 . .
\
-10d 1

-40
50
-60 d
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 1733179 GHz 19.02 dém
T1 1 1.730542 9.32 dém Occ Bw 4.115884116 MH2
T2 1 1.7346579 9.96 dem
Y
L JL J | CERRERE )
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Highest Channel

S rum |
Ref Level 30.00 GBm  Offset 15.00 dé  RBW 100 kHz
lo_att 30d8  SWT 19 ps @ VBW 300 kHz _Mode Auto FFT
[@ 1Pk Max
CT§Y] 19.30 dBm|
. 1.75173100 GHz,
20 -~ -
e~ e AT AP RL 4.125874126 MHZ|
10 5
/
0 ! A
-10d
- e 2 -
£07Bm = =S
-30 d
-40
50
-60 d
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 1751731 GHz 19.30 dBm
T1 1 1.750532 9.58 dém Occ Bw 4.125874126 MHz
T2 1 1.7546579 9.86 dem
e —
)
L JL J | CERRERE )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum u%? Spectrum S
Ref Level 29.50 dBm  Offset 14.50 & Mode Auto Sweep RefLevel 29.50 dém Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRWECHDEKABS PABS
20 ghiie__$PURIOUS LINE ABS PABS 20 ghife _$PURIOUS LINE_ABS PABS
10:d8 10 d8
B
0 der \\\ 0 ’“l'/v \
— / -l || P
SPURIOUS_LINE_ABS_ / \ \
20 d8 I - -30 dem 1
( (i N8 |
Bm 7 \} . ’,/\
A B DALY, =401k J
I — LARYAY] =
d8m 50 de e
-60 dBm -60d
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz £22.82468 MHz -35.36 dBm -22.36 dB 844.000 MHz 849.000 MHz 100.000 kHz 845.75574 MHz 8.18 dBm -26.82 dB
823.000 MHz 824,000 MHz 50.000 kHz 823.85529 MH2 -28.88 dBm -15.88 dB 540,000 MHz 850.000 MHz 50.000 kHz 849.00100 MHz -29.13 dBm -16.13 dB
824.000 MHz 829,000 MHz 100.000 kHz £26.39510 MHz 8.27 dBm -26.73 d& 850.000 MHz 855.000 MHz 100.000 kHz 850.13736 MHz -36.52 dBm -23.52 dB
~ — e
[ )i ) QNI o8 Dyt ) (O]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum u%:' Spectrum
Ref Level 30.00 dBm Offset 15.00 dB Mode Auto Sweep Ref Level 30.00 dém Offset 15.00 dB Mode &uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRWECHDEKABS PABS
20 Al!nu BPURIOUS_) INE_ABS PABS 20 déin“ SPURIOUS_LINE_ABS PABS
10 df
N \ 0 degf- \
/ /s
/ \ / \
/ \ Il 26 4
/ \ B
s 0 db [
T 7 N M PR
,\VI 40 dB
-50 df
60 d
CF 1.85 GHz 2503 pts Span 10.0 MHz CF 1.91 GHz 2503 pts Span 10.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
1.845 GHz 1,849 GHz 1.000 MHz 1.84883 GHz -26.64 dBm -13.64 dB 1.905 GHz 1.910 GHz 100.000 kHz 1.90674 GHz 7.57 dBém -27.43 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.84985 GHz -32.40 dBm -19.40 dB 1.910 GHz 1.911 GHz 50.000 kHz 1.21000 GHz -29.61 dBm -16.61 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85235 GHz 4,99 dBm -30.01 dB 1,911 GHz 1.015 GHz 1.000 MHz 1,01108 GHz -25.52 dBm ~12.52 dB
-~ ———————
L JU J G e L D) J CINERNND we
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SPORTON

LAB.

FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100
@1 AvgPwr

Offset 15.00 d& Mode

Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30.00 dém

Offset 15.00 dB

Mode &uto Sweep

@1 AvgPwr
Limit Gheck PABS | SPURIIECHBEKABS_ PABS
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® | 0 o ]
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R S
L.
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Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
1.705 GHz 1,709 GHz 1.000 MHz 1.70878 GHz -18.14 dém -5.14 dé 1,750 GHz 1.755 GHz 100.000 kHz 1,75257 GHz 6.68 dBm -28.32 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.71000 GHz -24.34 dém -11.34 d8 1,755 GHz 1.756 GHz 50.000 kHz 1.75500 GHz -24.45 dBm -11.45 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71233 GHz 7.47 dBm -27.53 dB 1.756 GHz 1,760 GHz 1.000 MHz 1.75622 GHz -18.17 dBm -5.17 dB
— — ——————
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

Conducted Spurious Emission

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

&)

Ref Level 24.50 d8m  Offset 14.50 d&
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.00 dam  Offset 15.00 d&
SGL Count 10/10

Mode Auto Sweep

Date: 17.JUN.2016 00:45:33

(@1 1ax
20 gbifaiL gheck PARS 20 dbjL Gheck PAES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PABS
104d 104
0 od
5_LINE_ABS S_LINE_ABS,
-30
-50
60 di
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70 di
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | RangeUp | RBW 1 Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 690.96702 MHz -36.87 dBm -23.87 dB
30.000 MHz 820,000 MHz 1.000 MHz 430.13243 M -37.71 dém -24.71 de 1.000 GHz 1.845 GHz 1.000 MHz 1.75484 GHz -38.19 dém -25.19 de
855.000 MHz 1.000 GHz 1.000 MHz 999.74638 MHz -36.50 dém -23.50 de. 1.915 GHz 3.000 GHz 1.000 MHz 2.13489 GHz -35,84 dém 84 dB
1.000 GHz 3.000 GHz 1.000 MHz 250494 GHz -36.11 dém -23.11d8 3.000 GHz 7.000 GHz 1.000 MHz 6.52281 GHz -32.05 dBm -19.05 de
3.000 GHz 7.000 GHz 1.000 MHz 6.51831 GHz -32.31 dém -19.31 dé 7.000 GHz 13.600 GHz 1.000 MHz 11,90039 GHz -32,08 dém -19.08 d8.
7,000 GHz 9.000 GHz 1.000 MHz 8.30471 GHz -33.69 dém -20.69 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.34293 GHz -29.00 dem -16.00 dB.
( ) J - )4 ] L o
Date: 17.JUN.2016 00:44:16 Date: 17.JUN.2016 00.14:26
Spectrum a Spectrum L2
Ref Level 24.50 d8m  Offset 14.50 dB Mode Auto Sweep Ref Level 25.00 d8m  Offset 15.00 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max CRED
20 gbifit gheck PA 20 dbjpit Gheck PAES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS PAES
104d 10
[ od
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs | ALimit |
Rangelow | Rangeup | RBW 1 Frequenc: | PoweraAbs | ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 978.01304 MHz -36.67 dBm -23.67 dB
30.000 MHz 820,000 MHz 1.000 MHz 658.32634 M -38.10 dém -25.19 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.61802 GHz -36.77 dém -23.77.de
855.000 MHz 1.000 MHz 929.81884 MHz -36.21 dém -23.21 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.56517 GHz -36.14 dBm -23.14 dB
1.000 GHz 1.000 MHz 2,23497 GHz -36.52 dém -23.52 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.76928 GHz -32.04 dBm -19.04 de
3.000 GHz 1.000 MHz 6.53631 GHz 68 dem -18.68 de 7.000 GHz 13.600 GHz 1.000 MHz 12.31851 GHz -31,89 dém -18.89 d8.
7.000 GHz 9.000 GHz 1.000 MHz 8.95913 GHz -34.72 dém -21.72 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.57745 GHz -28.57 dém -15.57 dB.
i i
L | J - L 1 J -

Date: 17.JUN.2016 00:15.46

Highest Channel

Highest Channel

Spectrum
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Ref Level 24.50 dam  Offset 14.50 d&
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Mode Auto Sweep

ctrum

Sy
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Mode Auto Sweep
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(@1 Max CRED
20 gblfit gheck PARS 20 dblpL Gheck PAES
Line _$PURIOUS_| INE_ABS [ " “Line _$PURIOUS | INE_ABS PABS
104d 10
0 0
T LINE_ABS
S -30
50
60
60
-70d
70 d |
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequenc: |___Powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |___Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 893.11094 MHz -36.58 dBm -23.58 dB
30.000 MHz 820,000 MHz 1.000 MHz 407.62869 MHz -36.93 dém -23.93 d@ 1.000 GHz 1.845 GHz 1.000 MHz 1.31988 GHz -37.75 dém -24.75 de
855.000 MHz 1.000 GHz 1.000 MHz 885.54348 MHz -37.13 dém -24,13 dB 1.915 GHz 3.000 GHz 1.000 MHz 2.31009 GHz -36.03 dém
1.000 GHz 3.000 GHz 1.000 MHz 2,30071 GHz -36.85 dém -23.85 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.52281 GHz -32.02 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.48531 GHz -33.07 dém -20.07 dé. 7.000 GHz 13.600 GHz 1.000 MHz 12.33831 GHz -32.67 dém
7,000 GHz 5.000 GHz 1.000 MHz 8.23772 GHz -33.62 dém -20.62 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.35118 GHz -28.81 dém
i i
L )| J L 1 J 1
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=auanas. FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

SGL Count 10/10

Ref Level 30.00 d8m  Offset 15.00 d&

Mode Auto Sweep

@1 Max

Limit §heck
20 dbiie—HRURIOUS | INE ABS

IRIOUS_LINE_ABS_

Date: 17.JUN.2016 00.18:39

Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | ___Powerabs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 767.43378 MHz ~35.64 dBm -22.64 dB
1.000 GHz 1.708 GHz 1.000 MHz 1.52267 GHz -38.36 dem
1.760 GH2 3.000 GHz 1.000 MHz 2.85223 GHz
3.000 GHz 7.000 GH2 1.000 MHz 6.65079 GHz -32,03 dem
7.000 GH2 13.600 GHz 1.000 MHz 12.47549 GHz
13.600 GHz 18.000 GHz 1.000 MHz 15.94833 GHz
w

Middle Channel

Spectrum

SGL Count 10/10

Ref Level 30.00 dém  Offset 15.00 d&

Mode Auto Sweep

Limit §heck
20 gbife—$PURIONS | INE ABS

Start 30.0 MHz
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Stop 18.0 GHz

Spurious Emissions

Powier Abs

Range Low |
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1 ALimit
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30.000 MHz

13.600 GHz

18.000 GHz

790.34233 MHz

Date: 17.JUN.2016 00.19.55

-23.28 d8
-24.99 de

Highest Channel

SGL Count 10/10

Ref Level 30.00 dm  Offset 15.00 d&

Mode Auto Sweep

(@1 Max

Limit Gheck
20 dbife—HEURIOUS LINE ARS

Date: 17.JUN.2016 00:21:11

-60 d

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 450.04248 MHz -36.28 dem -23.28 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.37963 GHz ~38.50 dem -25.50 dB.
1.760 GHz 3.000 GHz 1.000 MHz 2.65649 GHz -35.88 dBm 22,88 d8
3.000 GHz 7.000 GH2 1.000 MHz 6.40282 GHz -32,28 dem -19.28 d8
13.600 GHz 1.000 MHz 11.89237 GHz 2,24 dem -19.24 d8
18.000 GHz 1.000 MHz 15.36317 GHz 95 dBm -14.95 di
L
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=auanas. FCC RF Test Report

Report No. : FG611504-06A

Frequency Stability|
Test Conditions | Middle Channel GG 1‘;‘_’;?&2:&2"1 y oKbps) 2;‘:::“
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0167
40 Normal Voltage 0.0143
30 Normal Voltage 0.0120
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0155
-10 Normal Voltage 0.0108 PASS
-20 Normal Voltage 0.0191
-30 Normal Voltage 0.0227
20 Maximum Voltage 0.0155
20 Normal Voltage 0.0012
20 Battery End Point 0.0167

Note: Normal Voltage = 3.9V.

; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.4 V

SPORTON INTERNATIONAL (SHENZHEN) INC.
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=auanas. FCC RF Test Report Report No. : FG611504-06A
Test Conditions | Middle Channel gﬁ%"’:‘;_gﬁgﬂ;; N';':‘;';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021
40 Normal Voltage 0.0005
30 Normal Voltage 0.0096
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0085
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0016
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0021
20 Battery End Point 0.0011
Note:

1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.4 V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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=auanas. FCC RF Test Report Report No. : FG611504-06A
Test Conditions | Middle Channel ‘("F’{%Dc""fzzf(':;‘)’ N';':‘;';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0167
40 Normal Voltage 0.0185
30 Normal Voltage 0.0173
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0156
0 Normal Voltage 0.0023
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0179
20 Maximum Voltage 0.0162
20 Normal Voltage 0.0012
20 Battery End Point 0.0156

Note:
1. Normal Voltage = 3.9V. ; Battery End Point (BEP) = 3.55 V. ; Maximum Voltage =4.4 V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAB. FCC RF Test Report Report NO. H FG611504'06A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 27.20 0.5248 21.35 0.1365
GSM850
Middle GSM 27.06 0.5082 20.86 0.1218
Highest 26.92 0.4920 20.68 0.1169
Lowest 21.30 0.1349 15.37 0.0344
GSM850
Middle 21.40 0.1380 15.35 0.0343
EDGE class 8
Highest 21.46 0.1400 15.27 0.0337
Lowest 17.78 0.0600 11.80 0.0151
WCDMA Band V
Middle 17.98 0.0628 11.82 0.0152
RMC 12.2Kbps
Highest 18.46 0.0701 12.00 0.0158
Limit ERP < 7W Result PASS
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SPORTON LAB. FCC RF Test Report Report NO. : FG611504'06A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 32.61 1.8239 32.78 1.8967
GSM1900
Middle oy 32.64 1.8348 32.84 1.9242
Highest 32.85 1.9275 32.77 1.8923
Lowest 27.94 0.6223 28.19 0.6592
GSM1900
Middle 27.93 0.6209 27.96 0.6252
EDGE class 8
Highest 28.53 0.7129 28.15 0.6531
Lowest 25.89 0.3882 26.37 0.4335
WCDMA Band Il
Middle 26.23 0.4201 26.43 0.4391
RMC 12.2Kbps
Highest 26.30 0.4266 26.33 0.4295
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 24.73 0.2972 24.77 0.2999
WCDMA Band IV
Middle 25.42 0.3482 25.34 0.3416
RMC 12.2Kbps
Highest 24.71 0.2958 24.71 0.2958
Limit EIRP < 1W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

Radiated Spurious Emission

GSM850 (GSM) for USB Cable 1 and Battery 1

Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -61.29 -13 -48.29 -64.12 -67.98 0.56 9.40 H
2472.6 -53.22 -13 -40.22 -58.96 -60.93 0.74 10.60 H
Lowest 3296.8 -57.91 -13 -44.91 -66.72 -67.51 0.85 12.60 H
1648.4 -62.38 -13 -49.38 -64.04 -69.07 0.56 9.40 vV
2472.6 -55.08 -13 -42.08 -60.66 -62.79 0.74 10.60 \'
3296.8 -58.73 -13 -45.73 -66.87 -68.33 0.85 12.60 \'
1672 -62.19 -13 -49.19 -65.02 -68.88 0.56 9.40 H
2510 -54.01 -13 -41.01 -59.75 -61.72 0.74 10.60 H
Middle 3346 -58.66 -13 -45.66 -67.47 -68.26 0.85 12.60 H
1672 -61.91 -13 -48.91 -63.57 -68.60 0.56 9.40 Vv
2510 -53.51 -13 -40.51 -59.09 -61.22 0.74 10.60 \'
3346 -59.29 -13 -46.29 -67.43 -68.89 0.85 12.60 \'
1697.6 -57.79 -13 -44.79 -60.62 -64.48 0.56 9.40 H
2546.4 -53.30 -13 -40.30 -59.04 -61.01 0.74 10.60 H
Highest 3395.2 -58.85 -13 -45.85 -67.66 -68.45 0.85 12.60 H
1697.6 -61.10 -13 -48.10 -62.76 -67.79 0.56 9.40 vV
2546.4 -53.70 -13 -40.70 -59.28 -61.41 0.74 10.60 \'
3395.2 -59.06 -13 -46.06 -67.20 -68.66 0.85 12.60 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

GSM850 (EDGE class 8) for USB Cable 1 and Battery 1

Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -61.79 -13 -48.79 -64.62 -68.48 0.56 9.40 H
2472.6 -52.03 -13 -39.03 -57.77 -59.74 0.74 10.60 H
Lowest 3296.8 -58.24 -13 -45.24 -67.05 -67.84 0.85 12.60 H
1648.4 -62.80 -13 -49.80 -64.46 -69.49 0.56 9.40 vV
2472.6 -56.49 -13 -43.49 -62.07 -64.20 0.74 10.60 \'
3296.8 -58.87 -13 -45.87 -67.01 -68.47 0.85 12.60 \'
1672 -60.50 -13 -47.50 -63.33 -67.19 0.56 9.40 H
2510 -55.35 -13 -42.35 -61.09 -63.06 0.74 10.60 H
Middle 3346 -58.46 -13 -45.46 -67.27 -68.06 0.85 12.60 H
1672 -59.84 -13 -46.84 -61.50 -66.53 0.56 9.40 Vv
2510 -53.33 -13 -40.33 -58.91 -61.04 0.74 10.60 \'
3346 -59.13 -13 -46.13 -67.27 -68.73 0.85 12.60 \'
1697.6 -59.81 -13 -46.81 -62.64 -66.50 0.56 9.40 H
2546.4 -54.10 -13 -41.10 -59.84 -61.81 0.74 10.60 H
Highest 3395.2 -59.22 -13 -46.22 -68.03 -68.82 0.85 12.60 H
1697.6 -60.02 -13 -47.02 -61.68 -66.71 0.56 9.40 vV
2546.4 -56.54 -13 -43.54 -62.12 -64.25 0.74 10.60 \'
3395.2 -59.39 -13 -46.39 -67.53 -68.99 0.85 12.60 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auanas. FCC RF Test Report Report No. : FG611504-06A
GSM850 (EDGE class 8) for USB Cable 2 and Battery 2
. Over SPA S.G. TX Cable | TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1648.4 -62.15 -13 -49.15 -64.98 -68.84 0.56 9.40 H
2472.6 -52.29 -13 -39.29 -58.03 -60.00 0.74 10.60 H
Lowest 3296.8 -57.93 -13 -44.93 -66.74 -67.53 0.85 12.60 H
1648.4 -60.63 -13 -47.63 -62.29 -67.32 0.56 9.40 vV
2472.6 -54.78 -13 -41.78 -60.36 -62.49 0.74 10.60 V
3296.8 -58.98 -13 -45.98 -67.12 -68.58 0.85 12.60 V
1672 -56.47 -13 -43.47 -59.30 -63.16 0.56 9.40 H
2510 -47.52 -13 -34.52 -54.84 -55.23 0.74 10.60 H
Middle 3346 -58.57 -13 -45.57 -67.38 -68.17 0.85 12.60 H
1672 -52.43 -13 -39.43 -55.15 -59.12 0.56 9.40 vV
2510 -43.69 -13 -30.69 -51.77 -51.40 0.74 10.60 V
3346 -59.17 -13 -46.17 -67.31 -68.77 0.85 12.60 V
1697.6 -56.33 -13 -43.33 -59.16 -63.02 0.56 9.40 H
2546.4 -50.13 -13 -37.13 -56.34 -57.84 0.74 10.60 H
Highest 3395.2 -58.26 -13 -45.26 -67.07 -67.86 0.85 12.60 H
1697.6 -58.34 -13 -45.34 -60.00 -65.03 0.56 9.40 vV
2546.4 -53.82 -13 -40.82 -59.40 -61.53 0.74 10.60 V
3395.2 -59.41 -13 -46.41 -67.55 -69.01 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronas. FCC RF Test Report Report No. : FG611504-06A
GSM1900 (GSM) for Battery 1
. Over SPA S.G. TX Cable | TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -54.07 -13 -41.07 -67.62 -60.11 6.56 12.60 H
5550.6 -53.37 -13 -40.37 -69.31 -58.47 8 13.10 H
Lowest 7400.8 -50.43 -13 -37.43 -69.17 -52.16 9.57 11.30 H
3700.4 -54.10 -13 -41.10 -67.45 -60.14 6.56 12.6 vV
5550.6 -51.94 -13 -38.94 -69.29 -57.04 8 13.1 \'
7400.8 -51.11 -13 -38.11 -69.51 -52.84 9.57 11.3 \'
3760 -53.54 -13 -40.54 -67.09 -59.58 6.56 12.60 H
5640 -52.51 -13 -39.51 -68.45 -57.61 8 13.10 H
Middle 7520 -50.34 -13 -37.34 -69.08 -52.07 9.57 11.30 H
3760 -53.49 -13 -40.49 -66.84 -59.53 6.56 12.6 vV
5640 -51.60 -13 -38.60 -68.95 -56.70 8 13.1 \'
7520 -50.49 -13 -37.49 -68.89 -52.22 9.57 11.3 \'
3819.6 -53.89 -13 -40.89 -67.44 -59.93 6.56 12.60 H
5729.4 -51.40 -13 -38.40 -67.34 -56.50 8 13.10 H
Highest 7639.2 -50.50 -13 -37.50 -69.24 -52.23 9.57 11.30 H
3819.6 -53.80 -13 -40.80 -67.15 -59.84 6.56 12.6 vV
5729.4 -49.10 -13 -36.10 -66.45 -54.20 8 13.1 \'
7639.2 -50.44 -13 -37.44 -68.84 -52.17 9.57 11.3 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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=auanas. FCC RF Test Report Report No. : FG611504-06A
GSM1900 (GSM) for Battery 2
. Over SPA S.G. TX Cable | TX Antenna A
Channel Fr(eﬁnl:-'ezn)c v (EIBF::) (I(';'B"::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -54.03 -13 -41.03 -67.58 -60.07 6.56 12.60 H
5550.6 -52.75 -13 -39.75 -68.69 -57.85 8 13.10 H
Lowest 7400.8 -49.98 -13 -36.98 -68.72 -51.71 9.57 11.30 H
3700.4 -54.33 -13 -41.33 -67.68 -60.37 6.56 12.6 vV
5550.6 -51.55 -13 -38.55 -68.9 -56.65 8 13.1 \'
7400.8 -50.37 -13 -37.37 -68.77 -52.10 9.57 11.3 \'
3760 -54.03 -13 -41.03 -67.58 -60.07 6.56 12.60 H
5640 -52.40 -13 -39.40 -68.34 -57.50 8 13.10 H
Middle 7520 -50.63 -13 -37.63 -69.37 -52.36 9.57 11.30 H
3760 -54.47 -13 -41.47 -67.82 -60.51 6.56 12.6 vV
5640 -51.27 -13 -38.27 -68.62 -56.37 8 13.1 \'
7520 -50.84 -13 -37.84 -69.24 -52.57 9.57 11.3 \'
3819.6 -53.66 -13 -40.66 -67.21 -59.70 6.56 12.60 H
5729.4 -51.60 -13 -38.60 -67.54 -56.70 8 13.10 H
Highest 7639.2 -50.14 -13 -37.14 -68.88 -51.87 9.57 11.30 H
3819.6 -54.44 -13 -41.44 -67.79 -60.48 6.56 12.6 vV
5729.4 -50.81 -13 -37.81 -68.16 -55.91 8 13.1 \'
7639.2 -50.75 -13 -37.75 -69.15 -52.48 9.57 11.3 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

GSM1900 (EDGE class 8) for Battery 1

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3700.4 -53.45 -13 -40.45 -67.00 -59.49 6.56 12.60 H
5550.6 -51.84 -13 -38.84 -67.78 -56.94 8 13.10 H
Lowest 7400.8 -50.17 -13 -37.17 -68.91 -51.90 9.57 11.30 H
3700.4 -53.22 -13 -40.22 -66.57 -59.26 6.56 12.6 vV
5550.6 -51.75 -13 -38.75 -69.1 -56.85 8 13.1 \'
7400.8 -51.06 -13 -38.06 -69.46 -52.79 9.57 11.3 \'
3760 -54.20 -13 -41.20 -67.75 -60.24 6.56 12.60 H
5640 -50.65 -13 -37.65 -66.59 -55.75 8 13.10 H
Middle 7520 -50.40 -13 -37.40 -69.14 -52.13 9.57 11.30 H
3760 -54.15 -13 -41.15 -67.5 -60.19 6.56 12.6 vV
5640 -51.50 -13 -38.50 -68.85 -56.60 8 13.1 \'
7520 -50.16 -13 -37.16 -68.56 -51.89 9.57 11.3 \'
3819.6 -53.68 -13 -40.68 -67.23 -59.72 6.56 12.60 H
5729.4 -49.86 -13 -36.86 -65.80 -54.96 8 13.10 H
Highest 7639.2 -50.06 -13 -37.06 -68.80 -51.79 9.57 11.30 H
3819.6 -53.30 -13 -40.30 -66.65 -59.34 6.56 12.6 vV
5729.4 -49.73 -13 -36.73 -67.08 -54.83 8 13.1 \'
7639.2 -50.35 -13 -37.35 -68.75 -52.08 9.57 11.3 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band V(RMC 12.2Kbps) for USB Cable 1 and Battery 1

Frequency ERP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1652.8 -61.58 -13 -48.58 -64.41 -68.27 0.56 9.40 H
2479.2 -59.37 -13 -46.37 -65.11 -67.08 0.74 10.60 H
Lowest 3305.6 -58.22 -13 -45.22 -67.03 -67.82 0.85 12.60 H
1652.8 -63.43 -13 -50.43 -65.09 -70.12 0.56 9.40 vV
2479.2 -60.38 -13 -47.38 -65.96 -68.09 0.74 10.60 V
3305.6 -58.76 -13 -45.76 -66.90 -68.36 0.85 12.60 \'
1672 -61.92 -13 -48.92 -64.75 -68.61 0.56 9.40 H
2510 -60.16 -13 -47.16 -65.90 -67.87 0.74 10.60 H
Middle 3346 -57.24 -13 -44.24 -66.05 -66.84 0.85 12.60 H
1672 -63.19 -13 -50.19 -64.85 -69.88 0.56 9.40 Vv
2510 -60.37 -13 -47.37 -65.95 -68.08 0.74 10.60 \'
3346 -59.33 -13 -46.33 -67.47 -68.93 0.85 12.60 \'
1693.2 -62.22 -13 -49.22 -65.05 -68.91 0.56 9.40 H
2539.8 -60.34 -13 -47.34 -66.08 -68.05 0.74 10.60 H
Highest 3386.4 -57.93 -13 -44.93 -66.74 -67.53 0.85 12.60 H
1693.2 -63.65 -13 -50.65 -65.31 -70.34 0.56 9.40 vV
2539.8 -60.24 -13 -47.24 -65.82 -67.95 0.74 10.60 \'
3386.4 -59.22 -13 -46.22 -67.36 -68.82 0.85 12.60 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band lI(RMC 12.2Kbps) for Battery 1

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3704.8 -52.98 -13 -39.98 -66.53 -59.02 6.56 12.60 H
5557.2 -53.22 -13 -40.22 -69.16 -58.32 8 13.10 H
Lowest 7409.6 -50.36 -13 -37.36 -69.10 -52.09 9.57 11.30 H
3704.8 -54.37 -13 -41.37 -67.72 -60.41 6.56 12.6 vV
5557.2 -50.67 -13 -37.67 -68.02 -55.77 8 13.1 \'
7409.6 -50.71 -13 -37.71 -69.11 -52.44 9.57 11.3 \'
3760 -53.43 -13 -40.43 -66.98 -59.47 6.56 12.60 H
5640 -52.53 -13 -39.53 -68.47 -57.63 8 13.10 H
Middle 7520 -49.99 -13 -36.99 -68.73 -51.72 9.57 11.30 H
3760 -54.20 -13 -41.20 -67.55 -60.24 6.56 12.6 vV
5640 -51.59 -13 -38.59 -68.94 -56.69 8 13.1 \'
7520 -50.94 -13 -37.94 -69.34 -52.67 9.57 11.3 \'
3815.2 -53.69 -13 -40.69 -67.24 -59.73 6.56 12.60 H
5722.8 -52.73 -13 -39.73 -68.67 -57.83 8 13.10 H
Highest 7630.4 -50.49 -13 -37.49 -69.23 -52.22 9.57 11.30 H
3815.2 -54.10 -13 -41.10 -67.45 -60.14 6.56 12.6 vV
5722.8 -52.03 -13 -39.03 -69.38 -57.13 8 13.1 \'
7630.4 -50.48 -13 -37.48 -68.88 -52.21 9.57 11.3 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band IV(RMC 12.2Kbps) for USB Cable 1 and Battery 1

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -53.01 -13 -40.01 -67.76 -59.43 6.18 12.60 H
5137.2 -50.94 -13 -37.94 -68.94 -55.90 7.74 12.70 H
Lowest 6849.6 -50.79 -13 -37.79 -69.60 -53.49 9 11.70 H
3424.8 -56.44 -13 -43.44 -67.39 -62.86 6.18 12.60 vV
5137.2 -55.35 -13 -42.35 -68.35 -60.31 7.74 12.70 \'
6849.6 -53.39 -13 -40.39 -70.1 -56.09 9 11.70 \'
3465.2 -52.42 -13 -39.42 -67.17 -58.84 6.18 12.60 H
5197.8 -50.65 -13 -37.65 -68.65 -55.61 7.74 12.70 H
Middle 6930.4 -50.64 -13 -37.64 -69.45 -53.34 9 11.70 H
3465.2 -56.75 -13 -43.75 -67.7 -63.17 6.18 12.60 vV
5197.8 -56.16 -13 -43.16 -69.16 -61.12 7.74 12.70 \'
6930.4 -52.94 -13 -39.94 -69.65 -55.64 9 11.70 \'
3505.2 -52.08 -13 -39.08 -66.83 -58.50 6.18 12.60 H
5257.8 -51.41 -13 -38.41 -69.41 -56.37 7.74 12.70 H
Highest 7010.4 -50.75 -13 -37.75 -69.56 -53.45 9 11.70 H
3505.2 -56.42 -13 -43.42 -67.37 -62.84 6.18 12.60 vV
5257.8 -56.44 -13 -43.44 -69.44 -61.40 7.74 12.70 \'
7010.4 -52.86 -13 -39.86 -69.57 -55.56 9 11.70 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG611504-06A

WCDMA Band IV(RMC 12.2Kbps) for USB Cable 2 and Battery 2

Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3424.8 -52.51 -13 -39.51 -67.26 -58.93 6.18 12.60 H
5137.2 -50.38 -13 -37.38 -68.38 -55.34 7.74 12.70 H
Lowest 6849.6 -51.38 -13 -38.38 -70.19 -54.08 9 11.70 H
3424.8 -56.61 -13 -43.61 -67.56 -63.03 6.18 12.60 vV
5137.2 -56.20 -13 -43.20 -69.2 -61.16 7.74 12.70 \'
6849.6 -53.04 -13 -40.04 -69.75 -55.74 9 11.70 \'
3465.2 -52.30 -13 -39.30 -67.05 -58.72 6.18 12.60 H
5197.8 -50.95 -13 -37.95 -68.95 -55.91 7.74 12.70 H
Middle 6930.4 -51.00 -13 -38.00 -69.81 -53.70 9 11.70 H
3465.2 -56.81 -13 -43.81 -67.76 -63.23 6.18 12.60 vV
5197.8 -56.22 -13 -43.22 -69.22 -61.18 7.74 12.70 \'
6930.4 -53.27 -13 -40.27 -69.98 -55.97 9 11.70 \'
3505.2 -52.86 -13 -39.86 -67.61 -59.28 6.18 12.60 H
5257.8 -50.88 -13 -37.88 -68.88 -55.84 7.74 12.70 H
Highest 7010.4 -50.78 -13 -37.78 -69.59 -53.48 9 11.70 H
3505.2 -56.32 -13 -43.32 -67.27 -62.74 6.18 12.60 vV
5257.8 -56.60 -13 -43.60 -69.6 -61.56 7.74 12.70 \'
7010.4 -52.81 -13 -39.81 -69.52 -55.51 9 11.70 \'
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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